BE M5-P
PLUS >, vavnus—musmme

Zﬁsggtt O LEHLVMIIE. BFABICESNTFE> TS, o EREPETEFHD
=B Emempzd,
® Tt —fi— RAHOIMD AT, WA UICE2AMEDAMTITFo TS0,

HIHIIICFEIE—R— FREKICRHBOEBBREFERALULFIDTTHELEE L,
AMEICFBOEGE : ~—H— A (1E). Y4 RAN— CHE). ¥N—H— hUAEIDRIFRIMAXS (374 : Bl

BFICH LTekY)
N—=F 1 2aVI\VHi—RE—&
N—F 43V )\VH—: 2K INHB—=TS5wh: 2fF Jwv o 2fF
M4x12xY : 84 @ M4 x8 Mz : 44 ® MAXBRY 1 4&©
QAL TLEREDHEN

N—N—RUAE  \—5 vaynvsi—g WIZTITINETITR ez g5y

AAICERD 1 RO SRR AAERD I
AREFEEIDOBEDON\AIN—FT 1« 2 a VI RIVCBHBLTVE T,
(1) Y—H— hUA ERBICROFFET Q s
(AR &

* TS ME R SESDCH AEICEESN TN T,
RIZHL. BEISERUTROMIFTLIEE W,

O BDY—N— LA DEHITT A K7\
HAHET

o U RNN—FEREEADBOFT.

@OMAXBRYBAEARMFITRIED (HIBMMLSL
BIF3) LT, .

ORIEDHDRY (3EFT) [CY—H— LA ZEL '”Eit}
A%, FEHLET. e
o Uf RO/ \—BEUT—H— b BEFTEL v—H— bl
RATL IS,

AN

M4 X 8%y

@) I\—F 4V aVN\VH—ERECR -
DH’U’?E? (4%’3&)0 \S\ .
@MAX 12y (2A3D) TROMIFET.
\\\\g @ 1
| = M4 X 12y
+1=F1v3y \'\\%4
NV H— 1
Ny 117 L

-

L M4 x 12y




B) \NH=—TSrvbrEN=FT0avI\Y
H—DOHRROZINICEDFIFEFET (EH)o
e ODM4AX8 MRITEWMOFHFTLIEEN
0 (=T 493 YN A B E RIS H— TS %
Ty RERDEIFRITRDHDET. NAI—F 13
IRRIVICHBERO T ZEE(FE. EERICERDMFTL
NH— 77'7JI~ <f]

T,
N IN—F ¢ aVICED T @1

NIA-T35y b . M4 X 8MM%R Y X

M4 X 8IRY N
- \ﬂ\E%a

@) \NH=TS5vy bMCTyoERDRIFERD,
NIH—=TST v rDEBIZOMAXBRY (2FTD) T
Ty oERDMIET (2EF).
® T IFRAIEE0 mmIZED LS ITRIEDT D ES oD
[FPF<IEDETD, MAXB=R)
o \UH—TS5 v ~MFBEO~B0mmD/ (RIVESICELT
WET,

(B) FFEN—FT 4V 3 VI\RIVICER —_
b{tF2 N
Ty ORIN—F 4 Y3 VIRV oD
7,
JGFIVIBICEDET T v & %D THREIC
BBAG, Ty IDRIERFEDLET .

K=F 43R

BEH o FEBEET/(—F V3V EROTVBRIFTYT, TH5H
=B U LT eSS EFARESER UBVTLREE L, Ji—
F 43I VD SIRFNTHRENETTBESHBDET,

& EE== o FEEHIN—F 1 ¥ 3 VIRV IVORP TR ZEREICE
ILIR . GmEEIEEEE T T A,

2S5AEVavkR =t
T112-0013 HR#HABXREXEFIN1-20-11
www.plus-vision.com
TSR3y ARII—t5—
TEL®=&a0120-331-059 13-2117-04C



PLUS

Partition Hanger Assembly Manual

A WARNINGS ° Be sure to install and assemble the copyboard as instructed in this manual. Improper
installation or assembly could lead to injury.
* At least two people should hold the copyboard when installing and removing it.

Note that the parts supplied with the Copyboard will also be used in the assembly.

Parts included in the copyboard package : Marker tray (1 pc), side covers (2 pcs), M4 x 8 marker tray installation
screws (3 pcs, screws removed when unpacking)

List of parts included in the partition hanger kit

Partition hangers : 2, Hanger brackets : 2, Hooks : 2, M4 x 12 screws : 8 (@), M4 x 8 flat head screws : 4 © ,

M4 x 6 screws : 4 ©

® Assembly and installation flow

Mounting Mounting Mounting the hanger Mounting
the marker tray the partition hangers brackets and hooks the copyboard
on the copyboard on the copyhoard on the partition hangers on the partition

(1) Attach the marker tray to the Copyboard.

(Parts included in the copyboard package ) Side cover
* The marker tray is fixed on the M-5 upside down for
the transportation. Please remove it before you as- @
semble the M-5, and then fix it again at the normal \
position. (Please make sure the orientation of the
marker tray.)

@

M4 x 8 screws

@ Insert the side covers into both ends of the marker
tray.
* Note that there are left and right type side cov-
ers.

(@ Temporarily fasten the three M4 x 8 screws into the
Copyboard (leaving about 3 mm)
* Use the supplied screwdriver.

® Insert the marker tray over the 3 screws that have

S

been temporarily fastened, and then tighten se- Marker tray
curely.
¢ Please insert the marker tray as far as they )
will go. S
g \Q\ R
(2) Mount the partition hangers onto the \ .
copyboard (fasten at 4 spots). L) NS Q
Use the @ M4 x 12 screws (2 each). "L\\ﬂ
Partition hanger @ 1.
% —~ M4 screws
¥ b
N
—
X
\L/-*

0 X

M4 screws




(3) Mount the hanger brackets to the screw holes at the
middle of the partition hangers (left and right).

* Use the (p) M4 flat head screws.

* The partition hangers have screw holes for mounting hanger
brackets at both the top and middle. Use the top holes when
mounting the copyboard on a tall panel.

S ‘

Tall panel mount position Hanger bréckgt <E]

Hanger bracket

M4 x 8 flat head screws
1 1

(4) Mount the hooks (2) to the tops of the hanger brack-
ets using © M4 x 6 screws (2 each).

¢ First fasten the hooks loosely to the maximum width of 60 mm

to make it easier to hang the copyboard on the panel. @ N ﬁﬁ
* The hanger brackets can be used for panels of 50 to 60 mm M4 x6 screws

thickness.

Hook \ .,

(5) Mount the copyboard on the partition
panel.
Catch the hooks onto partition panel.
Take the panel in the hooks so as to fit snugly to
the thickness then fully tighten the hooks’ screws.

p
AWARNING

* The copyboard sits freely on the partition, it is not fixed to it. Do not push the copyboard
upwards or otherwise lift it. Doing so may cause it to come off the partition and drop.

/\ cauTion
* If the partition panel is not stable, take the necessary measures to keep it from tipping
over, by for example fastening its feet or struts to the floor, etc. )

PLUS Vision Corp.

20-11, Otowa 1-chome, Bunkyo-ku, Tokyo, 112-0013 JAPAN

www.plus-vision.com
email:plusvision @plus.co.jp 13-2117-04C



	日本語
	English

